You are on page 1of 3

Usuario: francogm | Contact Us

Catálogo de partes - Detalle de la opción

Catálogo de partes electrónicas - Detalle de la opción

Opción Grupo Gráfico Film Card Fecha

FT60774-01 06.03 ft608gb P78 10-DEC-02

Motores HSK78G CM2358 K129G, QSK78 CM2250 K104, QSK78 CM2350 K126, QSK78 CM500

PEQUEÑO | MEDIO | GRANDE

Cart Ref No Part Number Part Description Required Remarks

View My Cart

FT60774-01 Tuberías de combustible Fuel plumbing

Drain Position: Vertical

from crank centerline:

314.4mm (12.4inches) from

rear face of block: 205.9mm


(8.1inches) horizontal from

engine centerline: 672mm

(26.5inches)

Unique Characteristics: LB

down, with fan drive.

1 3089288 Hexagon Flange Head Cap Screw 2

2 3089324 Hexagon Flange Head Cap Screw 2 M16 X 2.00 X 30.

3171722 Male Union 3

3 3085709 O-Ring Seal 1

4 3171723 Male Union 1

5 3678606 O-Ring Seal 1 M27 X 2.00

3331818 Male Union Elbow 1

3 3085709 O-Ring Seal 1

6 3331819 Male Union Elbow 1

5 3678606 O-Ring Seal 1 M27 X 2.00

7 3900630 Hexagon Flange Head Cap Screw 3 M8 X 1.25 X 20

8 3903990 Hexagon Flange Head Cap Screw 1 M10 X 1.50 X 20.

9 3913372 Hexagon Flange Head Cap Screw 1 M12 X 1.75 X 20.

3037536 Threaded Plug 1 9/16 - 18 UNF

10 3037537 O-Ring Seal 1

11 3040813 Threaded Plug 1 9/16 - 18 UNF

3042619 Coupling Nipple 1

10 3037537 O-Ring Seal 1

12 3042620 Coupling Nipple 1

4007210 Check Valve 1

13 3082459 O-Ring Seal 1

14 4007211 Check Valve 1

15 4007212 Fuel Block Connection 1

16 4007582 U-Bolt Clamp 2

17 4007601 Lock Nut 4


18 4007857 Check Valve Bracket 1

19 4007858 Water Tube Bracket 1

20 4007860 Fuel Plumbing Bracket 1

21 4007861 Fuel Plumbing Bracket 1

22 4007865 Fuel Drain Tube 1

23 4007894 Fuel Drain Tube 1

© 2018 Cummins Inc., Box 3005, Columbus, IN 47202-3005 U.S.A.


Términos de uso y declinaciones de responsabilidades | Requisitos del sistema recomendados
Need Assistance? Please click on the Contact Us button in the top right corner of any page.